

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-01-13 16:50:27  
Date of Next Testing: 2026-01-12 16:50:27  
Product Name: **Polyethylene Glycol Glycidyl Lauryl Ether**  
CAS Number: 86630-59-3  
Specifications & Purity: Epoxy equivalent 900-1100  
Lot #: L22161028  
SKU #: **P304797**  
**Analysis:** **150379**  
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Epoxy equivalent	900-1100	979.00000
Proton NMR spectrum	Conforms to structure	Conforms to Structure



John Su  
QA & QC Manager